AGREEMENT FOR PROFESSIONAL SERVICES
BETWEEN
CRESTLINE SANITATION DISTRICT
AND
ALBERT A. WEBB ASSOCIATES

THIS AGREEMENT is made this 18 day of November, 2021 (hereinafter referred to as
the “Effective Date”), by and between the CRESTLINE SANITATION DISTRICT, a public
agency organized and operating pursuant to California Health and Safety Code Section 4700 et
seq. (hereinafter referred to as the “DISTRICT”), and ALBERT A. WEBB ASSOCIATES, a
Corporation (hereinafter referred to as “CONSULTANT”). DISTRICT and CONSULTANT
may individually be referred to as “Party” or collectively as “Parties™ in this Agreement.

RECITALS

WHEREAS, the DISTRICT desires to contract with CONSULTANT to provide
construction management and inspection services for the DISTRICT in connection with the
[...]
s o L P, X 3 oy

Client Contact: WEBB performed Construction Management, Inspection, and
Jackie Loper Engineering Support Services for Imperial’s $25M WWTP Upgrade
Director of Community Development project. This project includes construction of a new MBR treatment

system including MBR Basins, waste-activated sludge pumps,
760.355.3336 blowers, air compressors, permeate storage tank, and non-potable
jloper@cityofimperial.org water pumps. A pre-engineered metal building was installed for
the MBR system which included a monorail bridge crane, office
City of Imperial - Public Works spaces, and lab room. A dewatering system with screw conveyors
420 South Imperial Avenue was also installed inside a pre-engineered metal building. Electrical
Imperial, CA 92251-1637 improvements include a new transformer, main breaker, automatic
transfer switch, and Emergency Power Generator. Site improvements
include yard piping, paving, and rock installation. The project also
includes modifications to existing facilities, shut-downs, and tie-ins to

the active wastewater treatment plant.

20



Regional Lift Station Improvements
Jurupa Community Services District

Client Contact:
Eddie Rhee, PE
Engineering Manager

(951) 685-7434 Ext. 118
erhee@jcsd.us

Jurupa Community

Services District

11201 Harrel Street

Jurupa Valley, CA 91752-3715

WEBB provided engineering support and inspection services for the Regicnal
Sewer Lift Station, commonly referred to as Plant 1, which is the main pumping
station for the eastern half of the Jurupa Community Services District sewer
service area to pump wastewater to the City of Riverside Regional Water Quality
Control Plant for treatment. The facility is a wet well dry pit design with an ultimate
capacity of 4,500 GPM. The District has completed various improvements
and modifications since Plant 1 and the associated Regional Force Main was
originally constructed in the mid 1970’s. WEBB has been involved with nearly
all aspects of planning, phasing, design, and construction of the facilities. The
District has added 5 MG of emergency storage (equalization ponds and bypass
pump station) which allows sewage to be bypassed for maintenance and repairs
and inspection of the internal condition of the existing force main. Recent
improvements included electrical and SCADA upgrades to improve reliability
and site security, new wet well coating, and regional force main replacement.
The Regional Force Main Replacement Project included approximately 3.5 miles
of 24-inch diameter PVC pipeline through existing developed streets. Planned
improvements included VFD and pump replacements to better match existing
flow conditions and a final connection to the treatment plant.

21



1

River Road Lift Station

Jurupa Community Services District

Client Contact: WEBB provided construction management and inspection services and was
Eddie Rhee, PE responsible for the preliminary engineering and final design of this 19,000 GPM
Engineering Manager ~ (27.3 MGD) ultimate capacity sewer lift station, utilizing 75 HP and 150 HP VFD
vertical turbine solids handling pumping units. In addition, WEBB also developed
(951) 685-7434 Ext. 118 an implementation plan to provide uninterrupted service during construction
erhee@jcsd.us  and startup of the lift station facilities. Once construction began, our team was
responsible for coordination, on-site inspection services, and overall construction
Jurupa Community management. The 55-FT deep wet well is a special design with a three-compartment
Services District cast-in-place reinforced concrete structure self-cleaning wet well to better match
11201 Harrel Street flows at both interim and ultimate condition. The design also included a separate
Jurupa Valley, CA 91752-3715 35-FT deep diversion structure with sluice gates directing flow to each wet well
compartment, connection to the plant headworks, grinder/comminutor, and the

standby emergency generator. This project included:

Project Highlights

¢ 60-inch diameter jacked and bore casing for 42-inch HDPE influent pipeline

e 35-FT deep pre-cast manhole with sluice gate for emergency shutoff

s 35-FT deep diversion structure to direct flows to any of the three wet well cells

e SCADA operated 4-FT x 4-FT sluice gates in diversion structure

¢ Hydraulically operated channel grinder

* Four sequentially operated, 75 HP VFD controlled vertical turbine solids
handling pumps for initial capacity of 8,200 GPM; planned capacity increases
up to 19,000 GPM and 650 KW standby generator

e 20-FT x 60-FT x 60-FT deep cast-in-place wet well divided into three cells, each
with two pumps in self-cleaning sumps

e 20-inch diameter HDPE sewer force main to the WRCRWA Treatment Plant with
provisions for a future parallel 30-inch SFM

e Provisions for future odor control equipment

22



Sludge Storage Project Water Reclamation Facility #1
City of Corona Department of Water and Power

Client Contact:
Thomas Moody
General Manager

951.279.3660
tom.moody@coronaca.gov

City of Corona Department of
Water and Power

755 Public Safety Way
Corona, CA 92880-2005

The City of Corona’s Water Reclamation Facility #1 needs additional sludge
storage capacity in order to efficiently and effectively operate. This project
converts an abandoned chlorine contact chamber into a dual compartment sludge
storage tank. The dual tank allows the plant staff to separate primary sludge from
waste activated sludge in order to optimize digestion and dewatering. In addition
to the storage tanks, a new sludge screening and pumping facility is being
constructed to improve sludge quality as well as increase operational flexibility.
This project is being implemented into the existing solids handling system and
must be coordinated with on-going operations to ensure continuous treatment is
maintained. Once the new facilities are constructed and properly commissioned,
the existing sludge storage tank and ancillary equipment will be demolished to
provide space for future plant improvements.

Project Highlights

¢ Operating Facility

¢ Thickening

e  Sludge Storage Tank

¢ Sludge Screening and Pumping Facility

¢ |mplemented into existing Solids Handling System
e Dewatering Facility

23



WRCRWA Wastewater Treatment Plant - 14 MGD Expansion

Western Riverside County Regional Wastewater Authority

Client Contact:
Tom Moody
General Manager

951. 279.3660
tom.moody@coronaca.gov

City of Corona Water & Power
755 Corporation Yard Way
Eastvale, CA 92880-2005

The existing Western Riverside County Regional Wastewater Authority
(WRCRWA) Treatment Plant (Plant) was originally placed in operation in March
1988 and was constructed as a design build project. The design capacity is
8.0 million gallons per day (MGD). The service area associated with this treatment
facility has continued to grow over the past few years and several of the member
agencies associated with the WRCRWA require additional wastewater capacity.
As such, WEBB designed the 14 MGD plant expansion. The expansion project
included evaluating alternatives to provide additional flow and biological capacity
while reducing the overall cost of treatment. WEBB's design includes primary,
secondary, and tertiary treatment along with disinfection and solids handling.
Working with the member agencies, cost effective alternatives are being selected
and refined to make this project affordable to build while reducing the cost of
treatment. The project also includes chemical storage and pumping.

Project Highlights
* Expanded to 14 MGD

*  Operating Facility

¢ Headwork Screening

* Biological Treatment

* Anaerobic Digestion

e Tertiary Filtration

e Sludge Dewatering and Drying

* Recycled Water Storage and Pumping
e QOdor Control

24



Beaumont Treatment Plant Expansion and Salt Mitigation
City of Beaumont

Client Contact:
Kristine Day
Assistant City Manager

951.769.8520
kday@beaumontca.gov

City of Beaumont
550 East 6th Street
Beaumont, CA 92223-2253

WWTP Expansion and Upgrade

The existing WWTP needs to be expanded and upgraded. The WWTP is currently
treating over 75% of its permitted capacity and therefore must begin the expansion
process. Per the new Regional Water Quality Control Board’s updated Basin Plan,
the City must begin reducing TDS being discharged from the plant. The WEBB Team
completed a feasibility study to identify the best way to expand and upgrade the plant.
The WWTP upgrades include additional headworks screening, flow equalization, grit
removal, fine screens, MBR, reverse osmosis, biosolids dewatering, and drying.

Brine Line - Final Design

Brine disposal is an integral part of this project and was a key driver in the selection
of this project. Without a safe, reliable, and cost effective way to dispose of the brine,
this project cannot move forward and compliance with the Basin Plan would be
impossible. The brine pipeline connecting to the Inland Empire Brine Line (IEBL) was
determined to be the best option during the feasibility study, due to cost and certainty
of operation. The brine line has been sized at 12-inches and will be approximately
23-miles long. The pipeline begins at the City’s WWTP and ends near the City of
San Bernardino’s WWTP on Waterman Avenue. WEBB is also leading the permitting
of this facility with Riverside County, San Bernardino County, City of Redlands,
City of Loma Linda, and City of San Bernardino.

Project Highlights

e Existing operating facility, structures, and piping

» Evaluate existing facilities and prepare facility master plan

* Upgrade/expand headworks, biological treatment, and UV disinfection

= Add grit removal, washing system, sludge drying facility, and foul air odor control
system

e Replace secondary clarifiers and tertiary filtration with MBR treatment

* Replace existing dewatering centrifuges with new units

* CEQA and Funding assistance

25



Section 5. Cost Proposal

‘001 $ 1S9IESU BY) 0) PapuUnoy ‘|

oog‘Leg $|000'sc $ (0ss8'oEl $ |vOE'SEL $ [BELV | O00IE ozL 068 82 |eol
0021 $ - $ [ove'vlL $| o8 (04 [0]4 juswisbeuey jueynsuodgnsfsz
005°.S $ 005’28 S| - $ {(34ewpue) bulise | pue uoleAIasqQ [B21UY08)085|1r°g
000°€2 $ 000tz $ = $ (INMS) uonoadsuj [esuyds3[ez
00502 $ - $ [08r'0Z b | OFL 00} 014 voddng uopoedsu|fz e
005'8EY $[o00'02 $| - $oos'8ly  $ [oore | oO0i€ uondadsu| uononsued| Lz
3 $ 00508 $ $ uonosadsu
000°S $ | 000°S $ = $ = 3 S9SUBGX3 WOfYE'}
00¥"95 [3 0GE9S § - % buuojuopy esueldwoy) JogqelfeL |
001°L $ - $|ozL'L 31 o 0z 02 s[enuey eoueuajuiely pue suonessdofzl L
00221 $ - $ [oaL'gL $| 09 02 oy sbuimeiq pioosyg|L} L
002Ch $ - $ [09LTL $| 09 0c [0)4 A[BAM [BUl] PUE 1SiIyoundioL’|
005°0¢ $ - § | esv'oe $ | wbi ov 00+ 2 Buiuoissiwwo) pue ‘dnuels ‘buisa]fs’L
002'vL $ = $ [ove'rL $| oe 4 0F (syuewAed Alyow g|) sjuawied ssaiboid|g’|
00E'8L $ " § [eee8l $| ve 02 09 v suoneolLe| ublsaqf/'L
00F'vC $ = $ | ele've S| vEL 0g 08 ¥ (s1senbal JepJo abueyd Qg) sisenbay Jepip abueynfo’|
005°62 $ = $ | oes’se $ | 091 001 09 (SI44 001} uoljeulioju] Joj sysenbay|g’|
00282 $ - $ [o0z'8e b | 002 0S1 0S (S[epiwqns g0z} UoeUIPIooD [ERIWANS]Y |
00gTH $ = $ {092t $] 09 0z oy (spoday Ajyjuop g1} Bunioday ssaiboidle’}
00609 $ = $ | ¥0609 ¢ [ 882 08 002 8 {sBuneaw /) dn mo|j03 pue sbunssinfz’t
005°92 $ B $ [ v0592 S ED oy 08 8 juswabeuely 108loid]L"|
009 3 000 0 9 3 80 D BLY 08 1% 8 = JDEUE O * =
GEL ¥OL 2se €2 ajey 1nojjig
m o -
WI.._ X m. W m m._ .m M m M uonduasaq way|
g g <4 g 2 8 H z s
g 2 ~ 3 ) z g o § &
” « “ 1 m = m m -
A g Y < g z
2|8 e | &
L h @
2

jol3sIg uohjejlueg aulsaLD
Buipjing Bupislemaqg pue tayue|n Aewlid 4d1MM He249 uoisny

$31lV¥vIiIiJOS SV

e

L. fd; 3 8 W

26






CLINTON R. CROPPER
1992 Mill Creek Ln. S.W.

Bogue Chitto, MS. 39629
Work Cell: 661-361-4471

Email: cropper.clinton(@yahoo.com

November 2013 to Present

Applus-Velosi

11801 S. Sam Houston Parkway W.
Houston, TX. 77031

Title : Mechanical Inspector

Project Budgets: 150,000 to 10 Million

Duties: Coordinate and conduct various inspection disciplines from project
assessment to execution, in-process inspections, hydrostatic, N.D.E.,
corrosion control, coatings, F.A.T., Final, load out and shipping processes.
Includes various types of equipment for environmental, oil and gas, steam
generation, electrical, mechanical, water, waste-water and various other
types of processes. Typical inspection duties would include start up via
document and drawings and specs review to complete fabrication process.
May include the mechanical as well as electrical installation and operation of
equipment, power generation, electrical transformer processes and
equipment, electronic control systems, mechanical pumping, flushing,
phasing, etc. Perform spot inspections progress inspections as well as
resident inspection duties.

July 2009 to October 2013

Aerotek Engineering / Environmental

9353 Fairway View PL.

Rancho Cucamonga, CA.

Title: Contract Construction Inspector

Project Budgets: 6 Million to 100 Million

Duties: Coordinate with staff and Army Corps of Engineering for the
construction of a state of the art, multi- phase potable water treatment plant
at Fort Irwin, CA. as well as installation of 70,000’ of various diameter
pipeline systems for the community. Also including the drilling and
construction of new water wells, with the rehabilitation of existing wells,



installation of advanced chlorination systems for various wells and booster
pump stations, existing and new construction, including storm drain systems
and culverts and catch basins, and pipelines of various diameters and pipe
materials such as steel, ductile iron, PVC, HDPE, copper, etc.

Additional Aerotek Client projects:

Coordinate with Lake Arrowhead Community Services District engineering
staff in reviewing plans, specs. and submittals for various projects from
pipeline system installations to pump houses, wastewater structures and
facilities, Clarifiers, tricking filters, lift stations, booster stations, Steel and
concrete water tanks, including concrete pre-stressed (DYK Design) water
tanks, wet / dry wells, clarifiers, filtration systems, electrical controls,
panels, switch gear and all instrumentation, coordinated and monitored all
phases of construction and commissioning of plants and systems. Included
preparation and installation of all structures, storm drain catch basins,
overflow basins and v-ditches and culverts, from grading and excavating to
backfill, compaction and paving. Followed the paperwork system from
beginning of projects to the end with final acceptance reports, certifications
and documentation.

Mar. 2007 to June 2009
C.S.I. Services, Inc.

P.O. Box 801357

Santa Clarita, CA. 91380

Title: Coatings Inspector Project Budgets: 20,000 to 4 Million
Duties: Coordinate with owners/ agencies in scheduling and conducting
coatings inspection projects involving metal and concrete structures.
Agencies and owners of water, wastewater, oil and gas facilities such as
offshore structures, refineries, cogencration plants, compressor stations,
pipelines, tanks. Also include bridges, towers, channels, etc. Includes review
of specifications, submittals, manufacture’s specs, permits, blueprints,
contract documents as well as coating assessments and failure analysis.



Aug. 2004 to Mar. 2007
Schiff Associates

431 W. Baseline Rd.
Claremont, CA. 91711

Title: Project Manager Project Budgets: 50,000 to 4 Million
Duties: Coordinate and oversee various types of corrosion control projects
such as, corrosion assessment testing for potable steel water reservoirs,
pipelines, bridges, decking, communication towers, building foundations;
coatings assessments. Performed soil testing, field pipe-to-soil potential
surveys for pipelines, tested and inspected corrosion control devices after
installation to determine conformance with plans and specifications as well
as submittals.

Jan. 1990 to Mar. 2004
Palmdale Water District
2029 E. Ave. Q
Palmdale, CA. 93550

Title: Construction Inspector Project Budgets: 100,000 to 22 Million
Duties: Inspection of construction projects approved by the District.